
241

Chapter 5
Innovative PACT Activated Sludge, 
CAPTOR Activated Sludge, Activated 
Bio- Filter, Vertical Loop Reactor, 
and PhoStrip Processes

Lawrence K. Wang, Mu-Hao Sung Wang, and Nazih K. Shammas

Acronyms

ABF Activated bio-filters
BOD Biochemical oxygen demand
CAST CAPTOR in activated sludge treatment
CBOD Carbonaceous biochemical oxygen demand
COD Chemical oxygen demand
DAF Dissolved air flotation
F/M ratio Food-to-microorganism ratio
HRT Hydraulic retention time, d
MF Membrane filters
MG Million gallons
MGD Million gallons per day
MLSS Mixed liquor suspended solids
NH3-N Ammonia nitrogen
NO2-N Nitrite nitrogen
NO3-N Nitrate nitrogen
NSFC National Small Flows Clearinghouse
PAC Powdered activated carbon
[...]
very low concentrations (10–20 pads/L) at the inlet end. Pads were removed from 
the tanks during the modifications. After the modifications were completed, the 
number of pads in each compartment was equalized at about 35/L.

The changes were completely successful in obtaining uniform distribution and 
complete mixing of the CAPTOR pads. A lithium chloride tracer test conducted on 

5 Innovative PACT Activated Sludge, CAPTOR Activated Sludge, Activated…



254

Fig. 5.5 Modifications to full-scale CAPTOR system flow pattern [56]

the modified tanks indicated that no dead zone was occurring in the “eye” of the roll. 
Formation of floating pad rafts (which had occurred at the outlet end of the tank 
with the original arrangement) was completely eliminated. The modifications, how-
ever, had no effect on the high level of suspended solids present in the liquor. The 
modified CAPTOR system was operated at an average volumetric loading rate of 
1.24 kg BOD5/day/m3 (77 lb/day/1000 ft3), an average HRT (excluding sludge recy-
cle) of 2.55 h, and an overall biomass concentration of 4830 mg/L.

The CAST variation of the CAPTOR process, which had exhibited somewhat 
better performance than conventional activated sludge in the small tank experi-
ments, was also field evaluated at Freehold. The CAPTOR trains were further modi-
fied so that return sludge could be introduced to the CAPTOR zones (35 pads/L), 
providing an activated sludge component throughout the entire aeration tanks, not 

L. K. Wang et al.



255

just in the nitrification stage. The average volumetric organic loadings and HRTs 
(excluding sludge recycle) were 1.11  kg BOD5/day/m3 (69  lb/day/1000  ft3) and 
3.40 h, respectively.

Performance data summarized in Tables 5.4 and 5.5 indicate that the CAST sys-
tem exhibits somewhat better performance than the CAPTOR version. In the CAST 
process, the removal of soluble BOD5 is 96% compared to 90% in CAPTOR; the 
removal of total BOD5 is 88% compared to 83%; and the removal of SS is about the 
same at about 78%.

5.2.5.4  Overall Conclusions

The US Environmental Protection Agency (USEPA) conclusions and recommenda-
tions for the CAPTOR/CAST treatment systems are as follows [55, 56, 64]:

 (a) In the initial phase when the CAPTOR process was installed at the Freehold 
Sewage Treatment Works, several problems were immediately evident. There 
were major problems with respect to pad mixing, suspension, and distribution, 
and the process performance was adversely affected by the high level of sus-
pended solids in the CAPTOR stage effluent. The problems of pad mixing and 
distribution were solved by pilot- and full-scale development work.

 (b) The performance of the CAPTOR process was still adversely affected by the 
high level of suspended solids in the CAPTOR stage effluent after correction of 
the pad mixing, suspension, and distribution problems. This prevented the 
achievement of nitrification in the follow-on activated sludge stage.

 (c) The presence of CAPTOR pads in the tank liquid did not improve oxygen trans-
fer efficiency.

 (d) The durability of the CAPTOR pads was solved by switching to different pads.
 (e) The peak biomass concentration in the pads is unpredictable. It does not appear 

to be related to the BOD concentration of the wastewater. There were indica-
tions in the various studies, however, that the frequency of pad cleaning (and, 
hence, the biomass/pad concentration) was critical to the performance of the 
process. Regular pad cleaning is essential to prevent anaerobic conditions from 
developing in the pads.

 (f) It is possible to raise the biomass concentration in a CAPTOR stage to 
6000–8000 mg/L, but the respiration rate of the biomass in the pads is lower 
than the respiration of the same biomass if freely suspended and less than that 
of normal activated sludge. These data suggest that the geometry of the 

Table 5.4 Full-scale modified CAPTOR performance results [56]

Parameter Influent, mg/L Effluent, mg/L Removal, %

Total BOD5 128 22 83
Soluble BOD5 40 4 90
SS 138 32 77
NH4-N 24 24.4 0

5 Innovative PACT Activated Sludge, CAPTOR Activated Sludge, Activated…



256

Table 5.5 Full-scale modified CAST performance results [56]

Parameter Influent, mg/L Effluent, mg/L Removal, %

Total BOD5 138 16 88
Soluble BOD5 56 2 96
SS 120 27 78
NH4-N 26.7 17.2 36

CAPTOR pads results in diffusion limitations, which demands further pad 
design improvement to enhance the potential for economic utilization of the 
CAPTOR process in wastewater treatment.

 (g) The CAST variation of the CAPTOR process performs well.
 (h) CAPTOR has the potential as an add-on package for tertiary nitrification.
 (i) The CAPTOR option was projected to be more cost effective than extending the 

activated sludge plant for upgrading Freehold to complete year-round 
nitrification.

 (j) For CAPTOR and CAST to achieve their full potential, as predicted by the 
pilot-scale studies, further design development and improvements are needed.

5.3  Activated Bio-filter (ABF)

5.3.1  Description

Activated bio-filters (ABF) are a recent innovation in the biological treatment field. 
This process consists of the series combination of an aerobic tower (bio-cell) with 
wood or other packing material, followed by an activated sludge aeration tank and 
secondary clarifier. Settled sludge from the clarifier is recycled to the top of the 
tower. In addition, the mixture of wastewater and recycle sludge passing through the 
tower is also recycled around the tower, in a similar manner to a high-rate trickling 
filter. No intermediate clarifier is utilized. Forward flow passes directly from the 
tower discharge to the aeration tank (Fig. 5.6). The use of the two forms of biological 
treatment combines the effects of both fixed and suspended growth processes in one 
system. The microorganisms formed in the fixed growth phase are passed along to 
the suspended growth unit, whereas the suspended growth microorganisms are recy-
cled to the top of the fixed media unit [65]. This combination of the two processes 
results in the formation of a highly stable system that has excellent performance and 
good settling biological floc when treating wastewaters that have variable loads [66].

The bio-media in the bio-cell consists of individual racks made of wooden laths 
fixed to supporting rails. The wooden laths are placed in the horizontal direction, 
permitting wastewater to pass downward, and air horizontally and vertically. The 
horizontal surfaces reduce premature sloughing of biota. Droplet formation and 

L. K. Wang et al.



257

Fig. 5.6 ABF process flow diagram [65]

breakup induced by wastewater dripping from lath to lath enhances oxygen transfer. 
Other types of material for the bio-media have also been reported by other research-
ers and equipment manufacturers [67–70]. The aeration basin is a short detention 
unit that can be designed for either plug flow or complete mix operation. The efflu-
ent from the aeration basin passes to a secondary clarifier where the activated sludge 
is collected and recycled to the top of the bio-cell tower and to waste.

ABF units can be used for the removal of either carbonaceous material or for 
carbonaceous removal plus nitrification by appropriately modifying the detention 
time of the aeration basin. When nitrification is desired, the bio-cell acts as a first- 
stage roughing unit and the aeration basin as a second-stage nitrification unit [71, 
72]. ABF bio-cells can be either rectangular or round. Various types of aeration 
equipment can be used in the aeration system, including both surface and diffused 
aerators. The detention time of the aeration tank can be modified, depending on 
influent quality and desired effluent quality. ABF units can be supplied with mixed 
media effluent filters for enhanced treatment.

5.3.2  Applications

Activated bio-filters can be used for treating municipal wastewater and biodegrad-
able industrial wastewater. ABF systems are especially useful where [65, 66]:

 (a) Both BOD5 removal and nitrification are required.
 (b) Land availability is low.
 (c) Raw wastewater organic loadings fluctuate greatly, due to its ability to handle 

shock conditions.
 (d) Existing trickling filter facilities and overloaded existing secondary plants need 

to be upgraded at reduced cost.

A typical ABF application is the Burwood Beach Wastewater Treatment Works in 
Australia [73]. The plant was upgraded in the 1990s using ABF at a cost of 
$48 M. The facility currently serves a population of 180,000 with a flow of 43 ML 

5 Innovative PACT Activated Sludge, CAPTOR Activated Sludge, Activated…



258

a day and has the capacity to treat 53 ML/day for a population of 220,000 in the year 
2020. The bio-filter is 30 m in diameter and has a design organic loading of 3.2 kg 
BOD5/m3/day. The aeration tank is designed for 1.5 h of hydraulic detention time. 
The plant has been in operation for around 10 years producing an effluent that is 
consistently within the required USEPA set limits.

5.3.3  Design Criteria

The design criteria for the ABF system are reported to be as follows [65, 74, 75]:

 (a) Bio-cell organic load: 100–200 lb BOD5/day/1000 ft3

 (b) Return sludge rate: 25–100%
 (c) Bio-cell recycle rate: 0–100%
 (d) Bio-cell hydraulic load: 1–5.5 gpm/ft2

 (e) Aeration basin detention time: 0.5–3.0 h for BOD5 removal only
 5.8–7.5 h for two-stage nitrification

 (f) System F/M: 0.25–1.5 lb BOD5/day/lb MLVSS for BOD removal
 0.18 lb BOD5/day/lb MLVSS for two-stage nitrification.

5.3.4  Performance

ABF systems are quite stable and highly reliable. They can treat standard municipal, 
combined municipal/industrial, or industrial wastewaters to BOD5 and suspended 
solids levels of 20 mg/L or less. Test study on a package system showed at least 90% 
removal of BOD5, TSS, and NH4-N [65]. The detailed results are shown in Table 5.6.

Sludge production was reported at 0.25–1.0  lb of waste VSS per lb of BOD5 
removed. The mean yield over the course of the study was 0.60 lb VSS per lb of 
BOD removed.

Table 5.6 Performance of BAF systems [65]

Parameter Influent, mg/L Effluent, mg/L Removal, %

BOD5 153 14 91
COD 330 58 82
TSS 222 20 91
NH4-Na 20 1 90

a When used for nitrification

L. K. Wang et al.



259

5.4  Vertical Loop Reactor (VLR)

5.4.1  Description

A Vertical Loop Reactor (VLR) is an activated sludge biological treatment process 
similar to an oxidation ditch [76, 77]. The wastewater in an oxidation ditch circu-
lates in a horizontal loop; the water in a VLR circulates in a vertical loop around a 
horizontal baffle, as shown in Fig. 5.7 [78]. A typical VLR consists of an 18 ft deep 
concrete or steel basin with a horizontal baffle extending the entire width of the 
reactor and most of its length. Operating basins are reported to have sidewall depths 
which range from approximately 10–22 ft [79]. The length and width of the VLR 
are determined by the required capacity, but, as a rule, the length is at least twice the 
width. The baffle is generally 5–11 ft below the surface of the water. Because a VLR 
is typically deeper than an oxidation ditch, the VLR requires less land area.

Aeration in a VLR is provided by coarse bubble diffusers, which are located 
below the horizontal baffle, and by disc aeration mixers. The disc mixers also circu-
late the wastewater around the baffle at a velocity of 1–1.5 ft/s [80]. Because the 
diffusers are positioned below the baffle, the air bubble residence time in a VLR is 
as much as six times longer than the bubble residence time in a conventional aera-
tion system. This extended bubble contact time increases the process aeration effi-
ciency. Denitrification in an anoxic zone also reduces oxygen requirements.

The VLR process is usually preceded by preliminary treatment such as screen-
ing, comminution, or grit removal. Secondary settling of the VLR effluent is typi-
cally provided by a separate clarifier. An intra-channel clarifier may be used for 
secondary settling in place of a separate clarifier.

Vertical loop reactors may be operated in parallel or series. When a series of 
VLRs are used, the dissolved oxygen profile can be controlled to provide nitrifica-
tion, denitrification, and biological phosphorus removal at hydraulic detention times 
of 10–15 h.

Fig. 5.7 Diagram of the Vertical Loop Reactor [77, 78]

5 Innovative PACT Activated Sludge, CAPTOR Activated Sludge, Activated…



260

5.4.2  Applications

VLR technology is applicable in any situation where conventional or extended aera-
tion activated sludge treatment is appropriate. The technology is applicable for nitri-
fication and denitrification. Biological phosphorus removal may be incorporated in 
the system design. Power costs may be lower for a VLR system than for other aer-
ated biological treatment systems, due to improved oxygen transfer efficiency. 
There are currently more than ten municipal wastewater treatment facilities in the 
United States with VLRs. One such example is the City of Willard, OH, United 
States, wastewater treatment plant [81]. The facility is designed for an average daily 
flow of 4.5 MGD and is capable of handling a peak flow of 7.2 MGD.

The following advantages have been reported for VLR systems [82]:

 (a) The land area required for VLRs is about 40% less than for oxidation ditches.
 (b) The VLR aeration basin cost is about 30% less than for oxidation ditches.
 (c) The multiple tank basin series arrangement is an advantage for facilities with 

highly variable flow.
 (d) VLRs are useful for retrofitting existing basins for plant upgrade to suit 

increased flows or more stringent effluent requirements.

5.4.3  Design Criteria

The design criteria for the VLR process are reported to be as follows [76]:

BOD loading: 14–22 lb BOD5/1000 ft3/day
SRT: 17–36 day
Detention Time: 12–24 h

5.4.4  Performance

The average effluent BOD5 and TSS concentrations for the five studied operating 
VLR facilities are 4.2 and 7.1 mg/L, respectively. The average effluent ammonia 
concentration is 0.8 mg/L. Only one of the VLRs studied was designed for biologi-
cal phosphorus removal; the average effluent phosphorus concentration for this 
plant was 1.45 mg/L, and alum was added in the final clarifiers. A second VLR facil-
ity was not designed for biological phosphorus removal but was required to monitor 
phosphorus. This plant had an average effluent phosphorus concentration of 2.19 
without any chemical addition.

The VLR system is quite reliable. Table 5.7 indicates the percent of time the 
monthly average effluent concentration of the given pollutants was less than the 

L. K. Wang et al.



261

Table 5.7 Reliability of the VLR treatment process [76]

Concentration, mg/L BODa NH3-Na TSSa Pa

0.2 0 30 0 2
0.5 0 63 1 10
1.0 0 83 1 24
2.0 20 88 5 63
3.0 71 95 43 93
10.0 97 96 75 100
20.0 100 100 96 100
Number of plants 5 5 5 1

a Percentage of time the monthly average concentration of the pollutant was less than the stated 
value in the first column

concentration given in the first column. No significant difference in results was 
observed between winter and summer data.

5.4.5  USEPA Evaluation of VLR

The following summarizes the major findings and conclusions of USEPA evaluation 
of VLRs [77]. The information is based on analysis of available information from 
site visits, a detailed design of a full-scale VLR system, and information from con-
sultants and manufacturers.

 (a) The VLR is a modification of the conventional activated sludge process. The 
unique features of the process are circulating mixed liquor around a horizontal 
baffle with a dual aeration system, bubble diffused air beneath the horizontal 
baffle, and disc aerators at the surface of the aeration tank. The process operates 
as a plug flow reactor with capability for varying dissolved oxygen profiles to 
achieve biological phosphorus and nitrogen removal. The VLR process also 
features a stormwater bypass design for treatment of high peak to average flows.

 (b) There are currently over ten operating VLRs in the United States ranging in size 
from 0.22 to 5.0 MGD.

 (c) Performance data from operating VLRs show that this process is capable of 
achieving effluent carbonaceous biochemical oxygen demand levels of less 
than 10 mg/L, effluent total suspended solids levels of less than 10 mg/L, and 
effluent ammonia nitrogen levels of less than 1.0 mg/L. The process is further 
capable of achieving total nitrogen and phosphorus removals of 60–80%.

 (d) The VLR process is applicable for flows ranging from 0.05 to over 10 MGD.
 (e) The claimed advantages of this process by the manufacturer include the 

following:

• Higher dissolved oxygen transfer than conventional equivalent technology
• Improved response to peak flows due to a stormwater bypass feature

5 Innovative PACT Activated Sludge, CAPTOR Activated Sludge, Activated…



262

• A credit for oxygen release due to denitrification with the credit based on 
80% denitrification

• Increased mixed liquor settleability and process stability

 (f) The design criteria for the existing VLRs are conservative. HRTs range from 
11.9 to 24 h. Volumetric loading ranged from 13.6 to 23.1 lbs CBOD/1000 ft3. 
This loading is similar to that used for extended aeration systems and is about 
1/3 to 1/2 of that normally used for conventional activated sludge designs.

 (g) The VLR technology has been designated as Innovative Technology by the EPA 
for three plants due to a 20% claimed energy savings.

 (h) Based on this assessment, the 20% energy savings over competing technology 
could not be verified.

 (i) The VLR was compared to oxidation ditches as “Equivalent Technology.” The 
results of this comparison indicated:

• The VLR technology produces comparable to slightly improved effluent lev-
els of BOD, TSS, and NH3-N than oxidation ditch plants.

• Total removal of phosphorus and total nitrogen are equivalent to oxidation 
ditches designed for the same level of treatment.

• The energy requirements for aeration were found to be similar to 10% less 
than for oxidation ditches.

• The land area required for VLRs was found to be approximately 40% less 
than for oxidation ditches based on equivalent aeration tank loadings.

• The VLR aeration basin cost was found to be approximately 30% less than 
for oxidation ditches for situations where rock excavation is not required for 
the deeper VLR basin.

• A definitive comparison of total VLR plant costs to total oxidation plant 
costs could not be made. Data submitted from both manufacturers indicated 
a comparable cost for plants in the 0–2 MGD range. The reported VLR costs 
at plants ranging from 2 to 10 MGD were significantly less than oxidation 
ditch plant costs. This would be expected because of the modular design and 
common wall construction of the VLR compared to oxidation ditches.

• The total operation and maintenance costs of the two technologies were 
found to be similar.

5.4.6  Energy Requirements

The VLR energy requirements are shown in Fig. 5.8. The requirements are based on 
the following assumptions [76]:

 (a) Water quality
BOD5: influent = 200 mg/L, effluent = 20 mg/L
TKN: influent = 35 mg/L, effluent = 1 mg/L

 (b) Design basis

L. K. Wang et al.



263

Fig. 5.8 VLR energy requirements and construction cost [76, 77]

Oxygen transfer efficiency: 2.5 lb O2/Hp hour
Nitrification occurs

 (c) Operating parameters
Oxygen requirement: 1.5 lb O2/lb BOD5 removed
 4.57 lb O2/lb TKN removed

 (d) Type of energy: electrical

5 Innovative PACT Activated Sludge, CAPTOR Activated Sludge, Activated…



264

5.4.7  Costs

The construction costs (1991 Dollars, Utilities Index = 392.35) for VLR are shown 
in Fig. 5.8. To obtain the values in terms of the present 2004 US Dollars, using the 
Cost Index for Utilities (Appendix 1), multiply the costs by a factor of 
506.13/392.35 = 1.29 [83]. The operation costs are similar to oxidation ditch type 
treatment plant.

5.5  PhoStrip Process

5.5.1  Description

“PhoStrip” is a combined biological-chemical precipitation process based on the 
use of activated sludge microorganisms to transfer phosphorus from incoming 
wastewater to a small concentrated substream for precipitation. As illustrated in 
Fig. 5.9, the activated sludge is subjected to anoxic conditions to induce phosphorus 
release into the substream and to provide phosphorus uptake capacity when the 
sludge is returned to the aeration tank. Settled wastewater is mixed with return acti-
vated sludge in the aeration tank. Under aeration, sludge microorganisms can be 
induced to take up dissolved phosphorus in excess of the amount required for 
growth. The mixed liquor then flows to the secondary clarifier where liquid effluent, 
now largely free of phosphorus, is separated from the sludge and discharged. A por-
tion of the phosphorus-rich sludge is transferred from the bottom of the clarifier to 
a thickener-type holding tank: the phosphate stripper. The settling sludge quickly 
becomes anoxic and, thereupon, the organisms surrender phosphorus, which is 
mixed into the supernatant. The phosphorus-rich supernatant, a low-volume, high- 
concentration substream, is removed from the stripper and treated with lime for 
phosphorus precipitation. The thickened sludge, now depleted in phosphorus, is 
returned to the aeration tank for a new cycle [65]. The readers are referred to the 

Fig. 5.9 PhoStrip process flow diagram [65]

L. K. Wang et al.



265

literature [84–97] for additional innovative wastewater and sludge  treatment pro-
cesses, such as biological sequencing batch reactor, physicochemical sequencing 
batch reactor, membrane bioreactor, flotation bioreactor, membrane flotation biore-
actor, Symbio process, column bioreactor clarifier process, upflow sludge blanket 
filtration, deep well injection, land application, aerobic granulation technology, ver-
tical shaft bioreactor, vertical shaft digestion, bioreactor landfill, post aeration, etc.

The PhoStrip process has demonstrated a compatibility with the conventional 
activated sludge process and is compatible with its modifications. The process can 
operate in various flow schemes, including full or split flow of return activated 
sludge through the phosphate stripper, use of an elutriate to aid in the release of 
phosphorus from the anoxic zone of the stripper, or returning lime-treated stripper 
supernatant to the primary clarifier for removal of chemical sludge.

This technique is a new development in municipal wastewater treatment and has 
been demonstrated in pilot-plant and full-scale studies. Notable large-scale evalua-
tions have been conducted at Seneca Falls, New York, United States, and, more 
recently, Reno/Sparks, Nevada, United States. Nearly a dozen commercial installa-
tions are reported to be in the operational phase.

5.5.2  Applications

This method, which involves a modification of the activated sludge process, can be 
used in removing phosphorus from municipal wastewaters to comply with most 
effluent standards. Direct chemical treatment is simple and reliable, but it has the 
two disadvantages of significant sludge production and high operating costs. The 
PhoStrip system reduces the volume of the substream to be treated, thereby reduc-
ing the chemical dosage required, the amount of chemical sludge produced, and 
associated costs. Lime is used to remove phosphorus from the stripper supernatant 
at lower pH levels (8.5–9.0) than normally required. The cycling of sludge through 
an anoxic phase may also assist in the control of bulking by the destruction of fila-
mentous organisms to which bulking is generally attributed [65].

On the negative side, it should be pointed out that more equipment and automa-
tion, along with a greater capital investment, are normally required than for conven-
tional chemical addition systems. Since this method relies on activated sludge 
microorganisms for phosphorus removal, any biological upset that hinders uptake 
ability will also affect effluent concentrations. It has been found that sludge in the 
stripper tank is very sensitive to the presence of oxygen. Anoxic conditions must be 
maintained for phosphorus release to occur.

5 Innovative PACT Activated Sludge, CAPTOR Activated Sludge, Activated…



266

Table 5.8 Typical design criteria for the PhoStrip process [74]

Design parameter Unit Value

Food-to-microorganism ratio (F/M) lb BOD/lb MLSS/day 0.1–0.5
Solids retention time (SRT) day 10–30
Mixed liquor suspended solids (MLSS) mg/L 600–5000
Hydraulic retention time in stripper (t) h 8–12
Hydraulic retention time in aeration tank (t) h 4–10
Return activated sludge (RAS) % of influent 20–50
Internal recycle (stripper underflow) % of influent 10–20

5.5.3  Design Criteria

The fraction of the total sludge flow which must be processed through the stripper 
tank is determined by the phosphorus concentration in the influent wastewater to the 
treatment plant and the level required in the treated effluent. The required detention 
time in the stripper tank ranges from 5 to 15 h. Typical phosphorus concentrations 
produced in the stripper are in the range of 40–70  mg/L.  The volume of the 
phosphorus- rich supernatant stream to be lime treated is 10–20% of the total flow 
[65]. Typical design criteria for the PhoStrip process are shown in Table 5.8 [74].

5.5.4  Performance

Pilot- and full-scale studies of the process have shown it to be capable of reducing 
the total phosphorus concentration of typical municipal wastewaters to 1.5 mg/L 
[74] or even to 0.5 mg/L or less [75]. A plant-scale evaluation of the method treating 
6 MGD of municipal wastewater at the Reno/Sparks Joint Water Pollution Control 
Plant in Nevada demonstrated satisfactory performance for achieving greater than 
90% phosphorus removal. Results showed that the process enhanced the overall 
operation and performance of the activated sludge process, since it produced a more 
stable, better settling sludge. Regular maintenance of mechanical equipment, 
including pumps and mixers, is necessary to ensure proper functioning of the 
entire system.

5.5.5  Cost

5.5.5.1  Construction Cost

The construction costs (1980 Dollars, Utilities Index = 277.60) for PhoStrip are 
shown in Fig. 5.10. To obtain the values in terms of the present 2004 US Dollars, 
using the Cost Index for Utilities (Appendix 1), multiply the costs by a factor of 

L. K. Wang et al.



267

CONSTRUCTION COST
100

10

1.0

0.1
0.1 1.0 10

Wastewater Flow, Mgal/d

M
ill

io
ns

 o
f D

ol
la

rs

100

Fig. 5.10 PhoStrip construction cost [65]

506.13/277.60 = 1.82 [83]. Construction costs include stripper (10 h detention time 
at 50% of return sludge), flash mixer, flocculator/clarifier, thickeners, and lime feed 
and storage facilities [65].

5.5.5.2  Operation and Maintenance Cost

The electrical energy required for operation of pumps, lime mixing equipment, and 
clarifiers is shown in Fig. 5.11. The operation and maintenance costs (1980 Dollars, 
Utilities Index = 277.60) for PhoStrip are shown in Fig. 5.12. To obtain the values 
in terms of the present 2004 US Dollars, using the Cost Index for Utilities (Appendix 
1), multiply the costs by a factor of 506.13/277.60 = 1.82 [83]. Operation and main-
tenance costs include labor for operation, preventive maintenance, and minor 
repairs; materials to include replacement parts and major repair work; and lime and 
power cost based on the electrical energy requirement shown in Fig. 5.11 [65].

Glossary

Activated bio-filter (ABF) Activated bio-filters are a recent innovation in the 
biological treatment field. This process consists of the series combination of an 
aerobic tower (bio-cell) with wood or other packing material, followed by an 

5 Innovative PACT Activated Sludge, CAPTOR Activated Sludge, Activated…



268

OPERATION & MAINTENANCE COST
1.0 0.1

Chemicals

Total

Labor

Power

Materials

0.01

0.001

0.0001

0.1

0.01

0.001
0.1 1.0 10

Wastewater Flow, Mgal/d

A
nn

ua
l C

os
t. 

M
ill

io
ns

 o
f D

ol
la

rs
T

ot
al

-L
ab

or
-M

at
er

ia
ls

P
ow

er
-C

he
m

ic
al

s

100

Fig. 5.12 PhoStrip operation and maintenance cost [65]

Wastewater Flow, Mgal/d

E
le

ct
ric

al
 E

ne
rg

y 
R

eq
ui

re
d,

 k
W

h/
yr

0.1
104

105

106

107

1.0 10 100

Fig. 5.11 PhoStrip electrical energy requirement [65]

activated sludge aeration tank and secondary clarifier. Settled sludge from the 
clarifier is recycled to the top of the tower. In addition, the mixture of wastewater 
and recycle sludge passing through the tower is also recycled around the tower, 
in a similar manner to a high-rate trickling filter. No intermediate clarifier is 

L. K. Wang et al.



269

utilized. Forward flow passes directly from the tower discharge to the aeration 
tank. The use of the two forms of biological treatment combines the effects of 
both fixed and suspended growth processes in one system. The microorganisms 
formed in the fixed growth phase are passed along to the suspended growth unit, 
whereas the suspended growth microorganisms are recycled to the top of the 
fixed media unit. This combination of the two processes results in the formation 
of a highly stable system that has excellent performance and good settling bio-
logical floc when treating wastewaters that have variable loads.

Carrier-activated sludge processes (CAPTOR and CAST systems) There has 
been a substantial interest in recent years in the potential benefits of high bio-
mass wastewater treatment. The major obstacle for achieving this has been the 
inability of biosolids separation in secondary clarifiers. For the most part, this 
has been overcome by using various forms of support media or carriers that have 
the ability to attach high concentrations of aerobic bacterial growth. The increase 
in immobilized biomass reduces the process dependence on secondary settling 
basins for clarification. In such hybrid systems where attached growth coexists 
with suspended growth, one gets more stable systems which possess the com-
bined advantages of both fixed and suspended growth reactors.

PACT activated sludge process The powdered activated carbon (PAC) activated 
sludge system is a process modification of the activated sludge process. PAC is 
added to the aeration tank where it is mixed with the biological solids. The mixed 
liquor solids are settled and separated from the treated effluent. In a  gravity 
clarifier, polyelectrolyte will normally be added prior to the clarification step 
to enhance solids-liquid separation. If phosphorus removal is necessary, alum is 
often added at this point also. Even with polyelectrolyte addition, tertiary filtra-
tion is normally required to reduce the level of effluent suspended solids. The 
clarifier underflow solids are continuously returned to the aeration tank. A por-
tion of the carbon-biomass mixture is wasted periodically to maintain the desired 
solids inventory in the system.

PhoStrip process “PhoStrip” is a combined biological-chemical precipitation pro-
cess based on the use of activated sludge microorganisms to transfer phosphorus 
from incoming wastewater to a small concentrated substream for precipitation. 
The activated sludge is subjected to anoxic conditions to induce phosphorus 
release into the substream and to provide phosphorus uptake capacity when the 
sludge is returned to the aeration tank. Settled wastewater is mixed with return 
activated sludge in the aeration tank. Under aeration, sludge microorganisms can 
be induced to take up dissolved phosphorus in excess of the amount required 
for growth. The mixed liquor then flows to the secondary clarifier where liquid 
effluent, now largely free of phosphorus, is separated from the sludge and dis-
charged. A portion of the phosphorus-rich sludge is transferred from the bottom 
of the clarifier to a thickener-type holding tank: the phosphate stripper. The set-
tling sludge quickly becomes anoxic and, thereupon, the organisms surrender 
phosphorus, which is mixed into the supernatant. The phosphorus-rich superna-

5 Innovative PACT Activated Sludge, CAPTOR Activated Sludge, Activated…



270

tant, a low-volume, high-concentration substream, is removed from the stripper 
and treated with lime for phosphorus precipitation. The thickened sludge, now 
depleted in phosphorus, is returned to the aeration tank for a new cycle.

Vertical Loop Reactor (VLR) A Vertical Loop Reactor (VLR) is an activated 
sludge biological treatment process similar to an oxidation ditch. The wastewater 
in an oxidation ditch circulates in a horizontal loop; the water in a VLR circulates 
in a vertical loop around a horizontal baffle. A typical VLR consists of an 18 ft 
deep concrete or steel basin with a horizontal baffle extending the entire width of 
the reactor and most of its length. Operating basins are reported to have sidewall 
depths which range from approximately 10–22 ft. The length and width of the 
VLR are determined by the required capacity but, as a rule, the length is at least 
twice the width. The baffle is generally 5–11 ft below the surface of the water. 
Because a VLR is typically deeper than an oxidation ditch, the VLR requires less 
land area.

 Appendix 1: US Yearly Average Cost Index for Utilities [83]

Year Index Year Index

1967 100 1995 439.72
1968 104.83 1996 445.58
1969 112.17 1997 454.99
1970 119.75 1998 459.40
1971 131.73 1999 460.16
1972 141.94 2000 468.05
1973 149.36 2001 472.18
1974 170.45 2002 486.16
1975 190.49 2003 497.40
1976 202.61 2004 563.78
1977 215.84 2005 605.47
1978 235.78 2006 645.52
1979 257.20 2007 681.88
1980 277.60 2008 741.36
1981 302.25 2009 699.70
1982 320.13 2010 720.80
1983 330.82 2011 758.79
1984 341.06 2012 769.30
1985 346.12 2013 776.44
1986 347.33 2014 791.59
1987 353.35 2015 786.32
1988 369.45 2016 782.46
1989 383.14 2017 803.93

(continued)

L. K. Wang et al.



271

Year Index Year Index

1990 386.75 2018 841.84
1991 392.35 2019 866.18
1992 399.07 2020 867.71
1993 410.63 2021 893.02a

1994 424.91 2022 918.91a

aProjected future cost index values

References

 1. Wang, L. K. (1989, August). New dawn in development of adsorption technologies. In The 
20th Annual Meeting of the Fine Particle Society Symposium on Activated Carbon Technology, 
Boston, MA, USA.

 2. Wang, L. K., & Li, Y. (2004). Sequencing batch reactors. In L. K. Wang, N. C. Pereira, & 
Y. T. Hung (Eds.), Biological treatment processes. Humana Press.

 3. Wang, L. K., & Kurylko, L. (1994, October). Sequencing batch liquid treatment. U. S. Patent 
#. 5,354,458, U. S. Patent and Trademark Office, Washington, DC.

 4. Wang, L. K., Wang, P., & Clesceri, N. L. (1995). Groundwater decontamination using sequenc-
ing batch processes. Water Treatment, 10(2), 121–134.

 5. Krofta, M., Wang, L.  K., & Boutroy, M. (1984). Development of a new treatment system 
consisting of adsorption flotation and filtration. Report #.PBS5-20940l/AS, U.S.  Dept. of 
Commerce, National Technical Information Service, Springfield, VA, p. 28.

 6. Wang, L.  K., & Menon, R. (2004). Membrane bioreactor. In L.  K. Wang, Y.  T. Hung, & 
N. K. Shammas (Eds.), Advanced biological treatment processes. Humana Press.

 7. Wang, L. K. (1974, September). Removal of organic pollutants by adsorptive bubble separa-
tion processes. In 1974 Earth Environment and Resources Conference Digest of Technical 
Papers, 1, 74, 56-57.

 8. WEF and ASCE. (1992). Design of municipal wastewater treatment plants. WEF Manual 
of Practice No 8 and ASCE Manual and Report on Engineering Practice No. 76. WEF, 
Alexandria, VA.

 9. Randall, T.  L., Copa, W.  M., & Dietrich, M.  J. (1986, October). Leachate treatment by a 
powdered activated carbon process. Presented at the 59th Annual Conference of the Water 
Pollution Control Federation, Los Angeles, CA, USA.

 10. Deeny, K. J., Heidman, J. A., & Condren, A. J. (1990). Performance of activated sludge pow-